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GUANGZHOU JIXIN XIANG DECORATION BUILDING MATERIALS CO., LTD.
NO. 2, YANJIANG ROAD, HUADU DISTRICT, GUANGZHOU, GUANGDONG PROVINCE

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : CEP BOARD
Sample Receiving Date  : Nov.08, 2018
Test Performing Date : Nov.12, 2018 to Dec.06, 2018

For further details, please refer to the following page(s)

Signed for and on behalf of
Shunde Branch
SGS-CSTC Co,, Ltd.

Peter Zhao
Approved signatory
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Test Result Summary
) Testitem .= Test(s)Method |  Resul(s) | Conclusion
1o Appearance Quallty GB/T 22412-2016 Sect|on 6. 4 "~ No visible defect Pass
2 Tickness GB/T 22412-2016 Section 6.5.2 10.0mm /
3 Length /
- GBIT 22412-2016 Section 6.5.1 Pl
4 Width 500.17mm /
5 | Diagonal Difference | GB/T 22412-2016 Section 6.5.3 0.2mm Pass
6 | Edge Straightness | GB/T 22412-2016 Section 6.5.4 0.36mm Pass
% Flatness GB/T 22412-2016 Section 6.5.5 0.3mm Pass
GB/T 22412-2016 Section 6.6.6 &
8 Impact Resistance No cracking or peeling Pass
GB/T 1732-1993
Part 1 Hydrochloric Acid
Resistance of GB/T 22412-2016 Section 6.6.7 No visible change Pass
Coating
9 Oil resistance of | GB/T 22412-2016 Section 6.6.8 &
. : No visible change Pass
coating Section 6.6.7
Alkali resistance of | GB/T 22412-2016 Section 6.6.9 &
i No visible change Pass
coating GB/T 8076-2008
Chemical Solvent
10 Resistance of GB/T 22412-2016 Section 6.6.11 No visual substrate Pass
Coating

QRS

VUL
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Average
value: 6.65
CD N/mm
(Front) Minimum
value: 6.24
N/mm
Average
value: 2.84
CD N/mm
(Reverse) Minimum
value: 2.52
Refer to GB/T 22412-2016
Peel Strength of N/mm
11 - Section 6.7.2 & GB/T 2790- /
180°(Front) Average
1995
value: 8.63
Parl MD N/mm
(Front) Minimum
value: 7.76
N/mm
Average
value: 3.88
MD N/mm
(Reverse) Minimum
value: 3.80
N/mm
Hot Water
12 : GB/T 22412-2016 Section 6.7.5 No visible change Pass
Resistance
Average
; 0.39mm
Thickness of value
13 Pt GB/T 22412-2016 Section 6.3 /
Aluminium Panel Minimum
0.38mm
value
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Adhesion of GB/T 22412-2016 Section 6.6.5| Adhesion testing: Rating 0

14 Pass
Coating & GB/T 9286-1998 (See note 2)
Flexibility of £ :
5 ; GB/T 22412-2016 Section 6.6.4 | Flexibility of coating: 0T Pass
. Coating
GB/T 22412-2016 Section :
16 Glossiness Glossiness: 1.8 Pass
6.6.3 & GB/T 9754-2007
Surface Pencil GB/T 22412-2016 Section
A7 4H Pass
Hardness 6.6.2 & GB/T 6739-2006

GB/T 22412-2016 Section Averdlc valily 23.08

18 | Coating Thickness Pass
6.6.1 & GB/T 4957-2003 Minimum value: 17.0 1 m
Combustion _
Part 2 7 EN 13501-1:2007+A1:2009 Classification: B-s1, d0 /
performance

For further details, please refer to the following page(s)

report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

Attention: To check the authenticity of testing /inspection

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at ng: 'www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. 1 5 5 1 8 5

1F1*Buding Euopen s Pk No St Sou Road Wisha Secon Dl Toun, S Fosten Gangiong Chiva. 528333t (86~757)22805888  f (86-757)22805858 Www.sgsgroup.com.cn

HE % - BUTRER A REEHELEHRNER SHM T UE—2 &R % 528333 t (86-757)22805888 f (86-757)22805858 € sgs.china@sgs.com
!
Member of the SGS Group (SGS SA)



Test Report No. SDHL1811025739HI-01 Date: Dec.21, 2018 Page 5 of 15

¢ Test Information:

% Sample description: See photos

© Part1:

g : = Require of )
2| No. Test item Test(s) Method Test(s) Condition Result(s) Conclusion
3 , GBIT 22412

E Appearance GB/T 22412-2016 Size: No visible

5.ty 1 : See Table 1 Pass
3 Quality Section 6.4 500%x500%10.0mm defect

S : GBIT 22412-2016 Size:

8| 2 Tickness : 10.0mm / /

2 Section 6.5.2 500%500%10.0mm '

g Length GB/T 22412-2016 Size: 500.10mm / /

£ 4 Width Section 6.5.1 500x500x10.0mm 500.17mm / /

';3 Diagonal GB/T 22412-2016 Size:

£ [=5 { ; 0.2mm <5mm Pass
z Difference Section 6.5.3 500x500%10.0mm :

Edge GBIT 22412-2016 Size:

= 6 . . 0.36mm <1mm/m Pass
8 Straightness Section 6.5.4 500x500%10.0mm :

s GB/T 224122016 | Size:

s 4 Flatness 0.3mm <5mm/m Pass
E Section 6.5.5 500%x500%10.0mm :

s Size: 75x50%10.0mm

: GB/T 22412-2016 | Drop diameter:

Impact - No cracking

z| 8 . Section 6.6.6 & GB/T | 12.7mm =20kg-cm Pass
2 Resistance or peeling

£ 1732-1993 Drop weight: 1kg

g Height: 20cm
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' Require of -
No. Test item Test(s) Method Test(s) Condition Result(s) Conclusion
GBIT 22412
Hydrochloric e
Acid GB/T 22412-2016
. : : 100x100%10.0mm No visible change Pass
Resistance | Section 6.6.7 S ntacktife: 24h
g gt Chemical reagent:
Oil GB/T 22412-2016
9 ' 18 | @2omvmHCIAR) No change
resistance of | Section 6.6.8 & ¢ : No visible change Pass
. (2)20# Engine oil
coating Section 6.6.7
Alkall BT 22at.2000 ©| Sognont seiitm
resistance of | Section 6.6.9 & rpdroxige; No visible change Pass
coating | GB/T 80762008 | Water=1:1-1
Chemical Size:
16 Solvent GB/T 22412-2016 430%x100%10.0mm No visual No visual ‘
ass
Resistance | Section 6.6.11 Solvent: Butanone substrate substrate
of Coating Load: 1000g
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Require
No. Test item | Test(s) Method | Test(s) Condition Result(s) of GB/T | Conclusion
22412

Average
value: 6.65 / /
CD N/mm

(Front) Minimum
value: 6.24 7 /

N/mm

Average
value: 2.84 /. /
CD N/mm

(Reverse) Minimum

Referto GB/T | Specimen value: 2.52 ¢ /
22412-2016 width:25mm N/mm

Peel
11 Strength of

Section 6.7.2 & | Test Speed: Average

180°(Front)
GB/T 2790-1995 | 100mm/min value: 8.63 / /

MD N/mm

(Front) Minimum
value: 7.76 / /

N/mm

. Average
value: 3.88 ¢ /
MD N/mm

(Reverse) Minimum
value: 3.80 / /

N/mm
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Require
No. Test item Test(s) Method Test(s) Condition Result(s) of GBIT | Conclusion
22412
Size:
200%200%10.0mm
Soak conditions:
Hot Water | GB/T 22412-2016 No
12 Wt = (984+2)'C, 2h—natural | No visible change Pass
Resistance | Section 6.7.5 change
cooling to room
temperature in the
distilled water
Measurement by digital 0.3
: X Average
Thickness display micrometer and | 90 /
value
of GB/T 22412-2016 | eddy current method mm
118 /
Aluminium | Section 6.3 Laboratory = 0.3
Panel environment: 23+2°C, s o 767/ /
value
50+ 5%RH mm
Spacing: Tmm
GB/T 22412-2016 | Tape: 3M® 600 Adhesion
Adhesion of - 2
14 s Section 6.6.5 & Laboratory testing: Rating0 | Rating 0 Pass
oating * =
GB/T 9286-1998 | environment: 23+2°C, (See note 2)
50+5%RH
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Require of
No. Test item Test(s) Method Test(s) Condition Result(s) GBIT Conclusion
22412
Laboratory
Flexibility of | GB/T 22412-2016 | environment: 23+2°C, Flexibility of
15 - <3T Pass
Coating Section 6.6.4 50+5%RH coating: OT
T - bending
Laboratory
GB/T 22412-2016 | environment: 23+27C,
16 | Glossiness | Section6.6.3& | 50+5%RH Glossiness: 1.8 <10 Pass
GB/T 9754-2007 | Light source: standard
C light source
Laboratory
Surface | GB/T 22412-2016 | environment: 23+2°C, -
7 Pencil Section6.6.2 & | 50+5%RH =HB Pass
(See note 3)
Hardness GB/T 6739-2006 | Pencil: Mitsubishi®
Load: (750£10) g
Eddy current method Average value:
GB/T 22412-2016 =161um
i Coating A4 Laboratory 23.0um <
ection 6.6.
Thickness environment: 23+2C, Minimum o
GB/T 4957-2003 >14um
50£5%RH value: 17.0um

Note: 1. All samples were tested after film removal

2. In the GB/T 9286, classification 0 is the best and classification 5 is the Worst.
3. According to GB/T 6739-2006, 9H is the hardest, 9B is the softest.
9B-8B-7B-6B-5B-4B-3B-2B-B-HB-F-H-2H-3H-4H-5H-6H-7H-8H-9H

SOTer——-—-—tm

it ival UL T

Ugf”, Inspection & Testing Services
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Photo Appendix:

Impact Resistance Hydrochlori Acid Resistance of Coating

QOil resistance of coating Alkali resistance of coating
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Hot Water Resistance

Sa Pecil ardness /
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Part 2:

TESTS AND RESULTS

Test Conducted:

This test is conducted as per EN 13501-1:2007+A1:2009 Fire classification of construction products and building

elements-Part 1: Classification using data from reaction to fire tests. And the test methods as following:

1. EN 13823:2010+A1:2014 Reaction to fire tests for building products-Building products excluding floorings
exposed to the thermal attack by a single burning item.

2. ENISO 11925-2:2010+AC:2011 Reaction to fire tests-Ignitability of building products subjected to direct
impingement of flame-Part 2: Single-flame source test.

Mounting and fixing (For EN 13823:2010+A1:2014):

The specimen was tested free standing at a distance of at least 80 mm from the backing board.
Both wings were clamped at the top and the bottom.

Test Results:

Test method Parameter Number of tests Results
FIGRAo2ms (W/s) 95.7
FIGRAo.4ams (W/s) 95.7
THReoos (MJ) 12
EN 13823:2010+A1:2014 SMOGRA (m2/s2) 3 8.9
TSPsoos (M?2) 14.6
LFS < edge of specimen Yes
Flaming particles or droplets No
EN ISO 11925-2:2010+AC:2011 Fs £150 mm 12 Yes
Exposure = 30 s Ignition of the filter paper No

Remark:

FIGRA-Fire growth rate index used for classification purposes [W/s]
For the classes A2 and B, FIGRAq2MJ

For the classes C and D, FIGRAo.4MJ

LFS-Lateral flame spread [m]

THReo0o0s-Total heat release within 600 s [MJ]

SMOGRA-Smoke growth rate [m2/s?]

TSPeoos-Total smoke production within 600 s [m?]
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Classification and direct field of application:
This classification has been carried out in accordance with EN 13501-1:2007+A1:20009.
Classification:

Fire behaviour Smoke production Flaming droplets

B | = s | 1 : d | 0

Remark:
The classes with their corresponding fire performance are given in Table 1.
Reaction to fire classification is based on the 7-step scale of A1 to F, where A1 is good and F is bad
Statement:
The test results relate to the behaviour of the test specimens of a product under the particular conditions of the
test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.
Warning:
This classification report does not represent type approval or certification of the product.

The test laboratory has, therefore, play no part in sampling the product for the test, although it holds appropriate
references to the manufacturer’s factory production control that is aimed to be relevant to the samples tested and
that will provide for their traceability.
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Table 1 — Classes of reaction to fire performance for construction products excluding floorings and linear pipe
thermal insulation products.

Class Test method(s) Classification criteria Additional classification
A T<30°C, and
ENISO 11822 and A m<50%, and =
t=0(i.e. no sustained flaming)
A1 PCS<2.0MJ/kg? and
PCS<2.0MJ/kg ¢ and
EN1SQc1716 PCS<1.4MJ/m? ¢ and :
PCS<2.0MJ/kg ©
A T=50°C, and
ENISO 11822 or A ms50%, and £
t<20 s

and 'pCS<3.0MJ/kg? and
PCS<4.0MJ/m2? b and

&5 gk e PCS<4.0MJ/im? ¢ and :
PCS<3.0MJ/kg ©
FIGRA<120W/s and o :
EN 13823 LFS<edge of specimen and Smoked;:(r)o?:t(;t/logmilrg I:Iammg
THRe00s<7.5MJ el
Ll A= 1209 and Smoke production fand Flamin
EN 13823 and LFS<edge of specimen and dF:o I:ts/. articles ¢ s
: THR600s<7.5MJ Pegerar

ENISO 11925-2

Exposure =30s Fs<150mm within 60 s

SLAS sy Smoke production fand Flamin
EN 13823 and LFS<edge of specimen and dF: et/ rt'al g amies
. THR600s<15MJ S ¢ e
EN ISO 11925-2'i ..
Exposure=30s Fs<150mm within 60 s
el :
EN13823  and FIGRAS750W/s Smoke production 'and Flaming
droplets/particles 9
D
EN ISO 11925-2 ot
Exposure=30s Fs<150mm within 60 s
E nglpsogugﬁssf Fs<150mm within 20 s flaming droplets/particles "
E No performance determined
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aFor homogeneous products and substantial components of non-homogeneous products.

® For any external non-substantial component of non-homogeneous products.

¢ Alternatively, any external non-substantial component having a PCS < 2,0 MJ/m? , provided that the product
satisfies the following criteria of EN 13823: FIGRA < 20 W/s, and LFS < edge of specimen, and THReoos < 4,0
MJ, and s1, and d0.

dFor any internal non-substantial component of non-homogeneous products.

€ For the product as a whole.

fIn the last phase of the development of the test procedure, modifications of the smoke measurement system
have been introduced, the effect of which needs further investigation. This may result in a modification of the
limit values and/or parameters for the evaluation of the smoke production.

s1 = SMOGRA = 30m?/s2 and TSPsoo0s < 50m? ; s2 = SMOGRA < 180m?/s2 and TSPsoos < 200m?; s3 = not s1 or
s2
9d0 = No flaming droplets/ particles in EN 13823 within 600 s;
d1 = no flaming droplets/ particles persisting longer than 10 s in EN 13823 within 600 s;
d2 = notd0 or d1.
Ignition of the paper in EN ISO 11925-2 results in a d2 classification.
h Pass = no ignition of the paper (no classification);
Fail = ignition of the paper (d2 classification).
' Under conditions of surface flame attack and, if appropriate to the end-use application of the product, edge
flame attack.

SAMPLE INFORMATION AND PICTURES

Thickness: About 10mm
Mass per unit area: About 6.2kg/m?2

Before Test (EN 13823) After Test (EN 13823)

Remark: This test report is to supersede No. SDHL1811025739H] test report which was issued on Dec.07, 2018.
And the original test reports (paper and electronic) are invalid.

***End of Report***
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